
sensors

Article

ANN-Based Soft Sensor to Predict Effluent Violations
in Wastewater Treatment Plants

Ivan Pisa *, Ignacio Santín, Jose Lopez Vicario, Antoni Morell and Ramon Vilanova

Department of Telecommunications and Systems Engineering, Escola d’Enginyeria, Universitat Autònoma de
Barcelona, 08193 Bellaterra, Spain; ignacio.santin@uab.cat (I.S.); jose.vicario@uab.cat (J.L.V.);
antoni.morell@uab.cat (A.M.); ramon.vilanova@uab.cat (R.V.)
* Correspondence: ivan.pisa@uab.cat

Received: 24 January 2019; Accepted: 6 March 2019; Published: 13 March 2019
����������
�������

Abstract: Wastewater treatment plants (WWTPs) form an industry whose main goal is to reduce
water’s pollutant products, which are harmful to the environment at high concentrations. In addition,
[...]
even more restrictive if WWTPs are placed in sensitive areas. Thus, limits are established not only to
determine whether a WWTP has to be punished because it is not treating the incoming water but also
to ensure that the environment into which treated waters are dumped is preserved.

The International Water Association (IWA) has developed highly complex and nonlinear
mathematical models able to replicate a WWTP’s behavior. The most well known and established one
is the Activated Sludge Model N.1 (ASM1) [2], which models the biochemical and biological processes
performed in WWTPs related to nitrogen compound dynamics. It has also been adopted in the
design of certain simulation scenarios, such as the Benchmark Simulation N.1 (BSM1) and Benchmark
Simulation N.2 (BSM2). BSM1 emulates the behavior of a generic urban WWTP’s water line [3], but it
does not replicate the sludge treatment performed outside of this line. To solve this, BSM1 has been
enhanced by the appearance of BSM2, which includes BSM1 as well as the sludge treatment process
performed outside of the water line [4]. Both simulation scenarios seek the elimination of carbon
and nitrogen components from the incoming water. In terms of the regulations applied in these
frameworks, BSM1 and BSM2 implement their own effluent limit concentrations [5] since they are
frameworks offering generality, easy comparison, and replicable results.

Artificial neural networks (ANNs) [6] have arisen as data-driven methods able to generate
mathematical models of high-complexity processes such as the ones carried out at WWTPs.
For instance, ANNs were applied in [7] to generate a mathematical model of ASM1’s behavior in BSM1
and BSM2 scenarios. Only the WWTP’s influent and effluent data are required. In addition, BSM1 and
BSM2 are adopted to test certain control strategies in order to maintain the pollutant levels under
their limits. For instance, in [8], model predictive control (MPC) and fuzzy logic control strategies
were tested together in a BSM2 scenario. Consequently, the effects of a control strategy should be
taken into account when approaching the modeling of ANNs since they are observable in the WWTP’s
data effluent.

In some works, ANNs were adopted as soft sensors to predict certain parameters by combining
available measurements [9]. Soft sensors only require available measurements in order to perform
predictions of unmeasured process values and/or parameters. Consequently, they have arisen as
a low-cost alternative to expensive hardware. This fact motivates its adoption in such different
industries as refineries and WWTPs. In [9,10], ANN-based soft sensors were deployed to obtain the
offline measurement of certain processes (measurements that cannot be obtained directly from the
plant and require certain laboratory analyses) from online ones (real-time available measurements) in a
refinery’s distillation column. The same objective was sought in [11], where an ANN-based soft sensor
was deployed in a WWTP plant to predict offline and hard-to-measure values from available ones.

On the other hand, the increasing interest in the Internet of Things (IoT) and Industry 4.0 [12] has
also motivated the adoption of ANNs for different purposes in WWTP systems. For instance, there are
many works in which ANNs were considered to monitor or predict some WWTPs’ parameters. In [13],
the chemical oxygen demand (COD), suspended solids (SS), and the aeration tank’s dissolved oxygen
concentrations (SO) were predicted and tracked by means of three different multiple layer perceptron
(MLP) neural networks. Different nets’ configurations were considered, where the best one adopted
20 neurons in a unique hidden layer. It produced a mean absolute percentage error (MAPE) in the
prediction of around 4.48%. Another example is the one observed in [14], where the authors proposed
an MLP structure to predict the COD, total suspended solids (TSS), and the biochemical oxygen
demand (BOD5) considering past values of the same parameters. The correlation coefficient (R),
which consists of the square root of the determination coefficient (R2), was adopted as a performance
metric. Results showed an R of around 0.93, which means that the MLP’s predictions were quite
correlated to real values.

To study the application of ANNs to predict effluent concentration at WWTPs, Foscoliano et al.
adopted a recursive neural network (RNN) that forecasted the WWTP’s nutrient concentrations and
then fed an MPC-based control strategy to maintain the pollutant concentrations under the maximum
levels [15]. Results were obtained by means of BSM1 model simulations. Another approach was



Sensors 2019, 19, 1280 3 of 26

shown by Manu et al., who adopted a neural network to predict the performance of a WWTP plant
in removing total Kjeldahl nitrogen (TKN), as proposed in [16]. The predictions then fed a fuzzy
logic strategy. Results showed that a correlation coefficient of around 0.97 was achievable. In [17],
two MLPs were adopted to predict the ammonia (SNH,e) and total nitrogen (SNtot,e) concentrations in
the effluent and determine whenever a violation of their limits was likely to occur. When detecting a
violation, an (MPC + fuzzy logic)-based control strategy was activated automatically. In that manner,
a reduction of 63.41% of SNtot,e’s violation time was achieved with respect to [18]’s control strategy.
However, the MLPs’ predictions in [17] correspond to the effluent’s maximum value observed within a
day. Even though predictions were performed online (in real time), the MLP was trained using offline
data: the maximum effluent’s value was considered to be MLP’s output data. In that sense, the time
correlation between influent and effluent was broken because predictions do not tell when a peak
of pollution will be exactly produced. Thus, the control strategy should be applied throughout the
day instead of a few moments before the peak is really observed. The common point among these
works is the fact that control strategies have been adopted to ensure that effluent concentrations are
upheld below the limits; however, some violations still occur. For instance, Jeppsson et al. showed
violations of SNH,e equal to 0.41% of the WWTP’s operational time (1 year) and equal to 1.18% in terms
of SNtot,e [18]. Those percentages were translated into violations of ammonium lasting 1.5 days and
violations of total nitrogen for around 4.3 days.

The literature shows that ANNs have been widely used to predict certain WWTP measurements.
Some studies have adopted MLP networks, which do not preserve the measurement’s time correlation,
whereas others have adopted RNNs to preserve it. However, offline measurements are considered to be
an RNN’s input data. Therefore, predictions in real time cannot be obtained since offline measurements
are not available without performing laboratory analyses. For that reason, we propose the design and
implementation of an Effluent Concentration and Alarm Prediction System (ECAPS) that is based on
an ANN-based soft sensor. This soft sensor adopts Long-Short Term Memory (LSTM) cells, a type of
RNN. They predict the concentration of the effluent’s nutrients, specifically ammonium SNH,e and total
nitrogen SNtot,e, two of the most difficult nitrogen-derived concentrations to reduce. Predictions, which
are performed in real time adopting BSM2 online available data, determine whenever an effluent limit
is prone to violation. In addition, the predictions feed existing control strategies to let them actuate
in advance [17]. In this fashion, possible violations of effluent limits can be detected and minimized
to better preserve the environment. Furthermore, this yields a reduction in the WWTP’s overall cost
since the cost of deploying expensive hardware to measure offline effluent nutrients (SNtot,e) [11] is
also reduced.

In summary, the main contributions of this work are

• The design of a soft sensor based on ANNs (LSTM structures) to predict WWTP’s
effluent concentrations.

• The treatment of online data as the unique source of information to predict effluent limits in
real time.

• The application of data preprocessing techniques to improve the LSTM predictions.
• The establishment of a prediction system able to attain a maximum MAPE of 22.65% and provide

a minimum ammonium violation detection probability of around 89.02%.

2. Materials and Methods

2.1. Benchmark Simulation N.2

The proposed system is based on the application of ANN-based soft sensors to predict the
effluent values given certain WWTP’s input measurements. In that sense, influent and effluent
measurements are required to train the neural networks. They are generated through the usage of the
BSM2 simulation scenario. It has its own simulation protocol that takes into account a defined influent
profile. This profile corresponds to the influent parameters observed during a period of 609 days.



Sensors 2019, 19, 1280 4 of 26

These are sampled with a rate of one sample every 15 min. In addition, dry, rainy and stormy weather
are taken into account in the influent profile. In terms of the simulation procedure, BSM2 requires a
calibration process, which is performed by means of an initial 200-day dry-weather influent profile.
Once the model is calibrated, the 609-day influent profile can be simulated.

2.1.1. Layout

BSM2 not only considers the water line in the BSM1 scenario but also the sludge treatment process.
Consequently, two clearly differentiated sections can be observed. The first one is devoted to reducing
the pollutant concentrations of water by means of biochemical and biological processes, and the second
one aims to treat the WWTP’s sludge.

In that sense, the water’s biological treatment is produced by biochemical and biological processes
in the activated sludge reactors, which consist of a set of five biological reactor tanks: two anoxic
and three aerobic. The behavior of the biochemical and biological processes is defined by the ASM1
model [2]. Among all the defined processes, we focus on nitrogen reduction, which is based on
nitrification and denitrification. Nitrification consists of the oxidation of ammonium ions into nitrate,
which is processed in the denitrification process. Denitrification transforms the nitrate into nitrogen
and other gaseous products [19].

The sludge treatment process is performed by different modules (see Figure 1): the primary and
secondary clarifiers, the anaerobic digester, the dewatering module, and the storage tank. The primary
and secondary clarifiers are devoted to performing the sedimentation process following the layered
structure proposed in the Takácks model [20]. The sludge obtained in the clarifiers is treated in the
anaerobic digester and either removed in the dewatering module or saved in the storage tank. Finally,
when it is required, sludge can be refilled in the activated sludge reactors from the storage tank.

In terms of the flow rates, the BSM2 scenario is designed to account for an average flow rate of
20,648.36 m3/day, a volume of 1500 m3 for each anoxic tank, and a volume of 300 m2 for each aerated
one. Consequently, the average retention time for WWTP plants following the BSM2 scenario is set to
14 h. This is considered in the process of predicting the effluent concentration because it determines the
interval for which the prediction is generated. Finally, the main flows considered in the scenario are
the following ones: Qin is the influent rate, Qpo is the primary clarifier’s flow rate, Qa corresponds to
the internal recirculation flow rate (understood as the quantity of aerated flow going from the fifth tank
to the first one), Qr is defined as the sludge’s internal recycle flow rate, which moves part of the sludge
from the second clarifier to the first anoxic tank, and finally, Qe corresponds to the WWTP’s effluent.

Activated Sludge reactors
Primary 

Clarifier

Secondary 

Clarifier

Qin

Qe

Qa

Qr

Qpo

Thickener

Anaerobic 

Digester

Dewatering

Sludge 

Removal

Storage 

Tank

Figure 1. Benchmark Simulation Model N.2 (BSM2) model for a biological wastewater treatment plant (WWTP).



Sensors 2019, 19, 1280 5 of 26

2.1.2. BSM2’s Effluent Pollutant Limits

The BSM2 simulation scenario, on which this work is based, not only describes and defines its
own architecture and behavior but also implements its own limit regulations. Since one of BSM2’s
objectives is to offer a framework that allows for generality, easy comparison, and replication of results,
BSM2’s effluent pollutant limits do not follow any special regulation or local legislation [5].

BSM2 concentrations should always be maintained below the levels shown in Table 1, which shows
the limits of the pollutants present in discharged water. As it is observed, they correspond to
biochemical oxygen demand (BOD5), chemical oxygen demand (COD), total suspended solids (TSS),
ammonium concentration (SNH,e), and total nitrogen concentration (SNtot,e). Therefore, a violation
occurs whenever a concentration exceeds the established limits and results in the application of
sanctions to the WWTP [21]. In this context, the concentrations of interest correspond to ammonium
(SNH,e) and total nitrogen (SNtot,e), which are two of the most difficult concentrations to manage; carbon
and suspended solid components are addressed by the usual control and operational strategies [17].
Moreover, SNtot.e is a limiting nutrient and can therefore cause eutrophication, while nitrogen in the
SNH,e form (ammonium) is toxic to aquatic life [21,22].

Table 1. BSM2 effluent quality limits.

Effluent Quality Limits

Variable Value

SNtot,e <18 mg/L
COD <100 mg/L
SNH,e <4 mg/L
TSS <30 mg/L

BOD5 <10 mg/L

It is worth noting that the concentrations of pollutants derived from phosphorus are not
considered by BSM2 regulations. This is motivated by the fact that BSM2 reactor models are based on
ASM1 [2], which does not take into account phosphorus components. Instead, Activated Sludge Models
2 and 2d (ASM2 and ASM2d) would be required if phosphorus were to be taken into account [23].

2.1.3. Control Strategies

In order to test the behavior of the proposed ANN-based soft sensor system, three different
scenarios of control are considered: (i) Open Loop (OL), (ii) Default Control (DC), and (iii) Hierarchical
Control (HC). The OL control strategy (see Figure 2a) corresponds to the lowest level of control since
no control scheme or strategy is adopted.

BSM2’s default control strategy (see Figure 2b) is in charge of keeping the dissolved oxygen in
each aerated tank (SO,x—x denotes the respective aerated tank) at the desired level. This is performed
by adopting a proportional integral (PI) controller, which manages the oxygen transfer coefficient
(Kla 3, Kla 4, Kla 5) associated with each one of the WWTP’s aerated tanks (third, fourth, and fifth
tanks) [18,24].

Finally, the highest considered control level corresponds to a hierarchical-based approach (see [17]
for further details). It has two differentiated parts. The former is focused on the control of SO,x
concentrations (as in the default control strategy), but it adopts a hierarchical control strategy based on
MPC and fuzzy logic controllers and considers the ammonium concentration in the last tank (SNH,5).
The latter corresponds to an additional predictive control that is activated when effluent violations are
predicted. Two different structures are defined, depending on the violation to control: the Hierarchical
Control for Ammonium (HCNH) (see Figure 2c) and the Hierarchical Control for Total Nitrogen
(HCNtot) (see Figure 2d). The first one modifies the internal recirculation flow (Qa), whereas the
second modifies the value of the external carbon added to tanks 1 and 2 (qEC,1 and qEC,2).



Sensors 2019, 19, 1280 6 of 26

Qa

Qpo

Anoxic Tanks Aerated Tanks

Tank 1 Tank 2 Tank 3 Tank 4 Tank 5

Qe

Secondary 

Clarifier

(a) Open Loop Control Strategy (OL)

Qa

PI 

Controller

Qpo

Kla 5

Kla 4

Kla 3

Anoxic Tanks Aerated Tanks

Tank 1 Tank 2 Tank 3 Tank 4 Tank 5